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2= Name of parts Description | e[ B | Freiate | el | St 2= KNO a % N R AN
. charge | very Applicable models Cord No. Name of parts Description Qty | Price | ‘por e | very Applicable models
0401-002 | Seesaw 1 2,200 175 A Y PABEAN Ty v 72 A
—T G5 F—avro—i7—% 2506-014 | 44 hardened washer 8 {, 400
1401-004 | Stabilizer control arm 2 1,200 LTy v gAXg20X1
gl — 120 | A 2506-018 | Flqt wagher g4X#20X1 4 | s00f 72 | A
Sy — KBNS — fl}vvafxa»
0401010 | Blade holder With drug metal 1 |s000]| 620 A 2506-028 |#3.9X5.8X0.1FW 10 400 72 A
BANY T
—|Fvr—dL zo0s.002 |SE 207 7V s | 20f 72 | A
0402-006 | Damper rubber 4 400| 120 A Bre. 15— 257
| SSRO—&— 2621027 | Bering collar 2.5T 2 | 300| 250 | B
Ay KAssylid =
REETAF—ri— BENIEA SX 7V — Kl & —Brg. 717 — 2 | s00| 120 | &
0403-081 | Stabilizer bar Not included in 2 | 1,000 1,500 A 2521-054 | SX blade holder bearing collar
SSR rotor head 7Y v A ROy K M2X16
assembly 2522.001 | Gomtrol rod M2X 16 5 500 72 A
IFYVIT—A Brg. ¢ 7Y% AMOY K M2XT0 .
0404001 | Mixing arm With bearing 1 |1500| 120 & 2522-009 | Control rod M2X 70 5 500 72 A
SSR 7 =H Y VTRV K 7Y+ A ROy K M2X90
0404089 | SR feathering spindle 1 |2800( 620 A 2522-011 | Control rod M2X 90 5 500 72 A
A= M2 Oy FEY R ()
ARE T4 ¥ -7V —FCG-W60-L105 |7 IV AHAAY 2524-013 | M3 ball link (S) 5 250 72 A
0404208 | Stabilizer blade CG-W60-L105 With stabilizer 2 | 1600 250 A 55 BAR—I
cover film 2625-001 | 55 herdencd ball 5 | 20| 72 A
M3x8F+vv 7/ EX g5:K—)b M2X8CSff
¥y #7—ALP13 27 a—AY) 2525-002 | X g3 ball with M2X8CS 5 [100] 72 A
0404218 | itch arm P-13 WithM3X8cap | 2 600| 175 A P
screw, 2530-001 | pivot bolt (A) L Il I
HUI=T"
- B—NF—FEA 2531.002 [M3X5S8 10 300 72 A
ssz 3— A%
0404222 | 557 ,ijs;’jpgw b ﬁessm fit 2 | 4000 360 A €Y N A7 U a— Max4
damper outer 2531-003 | Set screw Md x4 10 | 300 72 A
w7A7Y 2—M3X
otz |SEHV /A VI nT— Y b 2 | ss0| 120 | A e R T
i v a—M3X
iSZ r;mnpe;mner collar set 2532-004 C;; screw M3X 12 10 400( 120 A
YA—=N
0404351 1 | 4000( 360 A ¥ 9 7R ) a— MAxX10
Senterhub —— 2632021 | Cap serow M 10 0 | eo| 120 [ &
Y—y—¥y J¥ e Fro Ao as
k S R & v v TAJ ) a—M4ax15
0404352 | Secsaw pin &;ffmd ot | sooll @ 2632022 | Cap serew MdX15 10 | e00| 120 A
Sy Fv¥v7A7Y a—M4X35
0404507 f{m;ﬁ’ ¥ 2 800| 175 A 2632026 | Cap screw M4 X35 10 600| 120 A
- = *vyTA7Y a—M2X8
otoesog | > Zm‘;;:de 2 |4500[ 1000 | A 2532028 | Cap screw M2 X8 10 | soo| 72 | A
— AyEYI AU ) 2 —-M3X12R
2500-016 | Brg. g4 X 69 X 4F ZZ 1 | 1000 120 A 2634-007 | Tapping serew M3 12 black 10 100| 120 A
e
2500.036 | Brg. 93X 98 X 4F 77 2 (1200 120 A
—_
2500-044 | Brg. g8 916 % 5 22 2 | 1200 175 A
—_
2500069 | Br8- A7 A hg6x 12 200 175 A
122290 | Bearing thruat g6 12 2 |2
2500.061 (Brg, g4 x g9 %427, 2 [1,200] 120 A
e |
200.063 | Brg, g3 g7 2F 2 | 1,200 120 A
—_—
205,007 |M4F 1 0> F o 72 A
[ 007 rs vFy b 10 200
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0404-117

23 .




”~

KRR EEEBEE TR TH) $HA,

MERMAGICRERBIT IR B TLA,

24

— & % Y bNE A ogle | s B & ey tmE A mlE @] =, 0 s M| emTesE
" del ; —F . | Freight
%‘db-‘yno Name of pacts Description | Qty | Price | Freight i Tord o Nainsif e Description | Qty | Price | rag!
ore o .
|l —TegR7 77 F V34227 1000 175 | A
400004 ﬁ,m type clutch bell lining 2 200|250 A |BBZ-SST 2500045 | Brg. 06 X815 X522 ol b
m g,anest:ﬁ 1 600| 175 A |[ssT 2500-046 | Brg. g6 X 12X4ZZ 2 | 1,200 175 A
F—= 7 -¥YHE 2 |1,600| 175 A
(400016 | fiter gear (H) Left 1 | 1500( 120 A |SsT 2500-049 | Brg. p10X819X5
— =17 -%Y (AB)E 2 | 1,600| 175 A
0400-017 | \fiter gear (AB) Right 1 | 1500| 120 A |ssT 2500-066 | Brg. g6 Xp19X6
" |R#A7 7 ¥ >Assy MR 1R 2 |[1200| 175 A
0400-113 | . xial swash assembly Preassembled Lset | 00| 250 A |SST-BBZ 2500-067 | Brg. g4 X 13X5
|l —T577o0- 3 2 [1,200( 175 A
Z54F7a77%€7} 1 | 1.00 068 | Brg. g5X 13X 4 '
0403010 | G block set 000 175 A |BBZ 2500-068 | Brg. ¢ -
L— - 7k 20 | 200| 72
Pl g 4 1 | s00| 120 | A |BBz 2505-002 | 35 7 7
asl
L — = ; EAT 45%0.5 10 | 200{ 72 A
hyvy—X¥Xr—2 (B 47 " FT7 7Y xe3X
0403-017 | counter gear case R, LR 2 800} 175 A | (B)type 2506019 | oy washer g3 X 4.5X0.5
—t— 3 F7 7Y x plaxpl85X05 2 300 72 B
hY vy —%¥ 18T (B 47 026 |F7 7Y%
0403018 | 6o inter gear 18T . 1,300 175 . (B) type 2506-026 | by washer 314 X918.5X0.5
— - ST F7 v v v plexp2l X1 5 400 72 B
4377 7= —9T 75 v It 1% B A7 9506.027 | £ 7779
0403019 | 120ice Dulley 9T With flange lset | 300| 178 A | (B)type Flat washer p16 X 21 X1
- ——— Ats 707 S14 5 200 72 A
L y—¥rey MAXVFFALT) 1R 3,800 250 A |BFAT as0s.004 | F 772
"*7 | Counter gear set (Belt type) 1set (B) type
g P-160Y ¥ 7 5 500 72 A
003009 YA GRS 2 "_hL=LZEZB 2 400| 175 A |ssT-BBZ 2529004 | 21807
Hexa?nn crt?ss member L= g TR TR D) B 200 72 A
otoa01g | WENT YU 2 7 5= 519 1 |1500| 175 | A |BBZ 2530-004 | b5t bolt (D)
W-type bearing holder g19 s o
2530-005 | 2 7 L RLH(E) 2 | 30| 72 | A
ooso14 | 2BEBrg £N T pl0 1 |1000f 175 | A |[BBZ 530-005 | piyot bolt (E)
Metal-type bearing holder ¢ o=y o A7 ) 2— Mdxd 10 400 w2 A
odg01s (9147~ P IS 1 |3000| 250 | A 008 | 5ot scrow Md X4
14 auto-rotation drive shaft 2 Fv o 7RV 2— M3x8 10 0| 120 R
o017 |79V P —F X 18T 1 |2200| 175 A 2532-00: Cap screw M3 X8
Counter gear 18T SAr aTH AL FEY 2 20| 120 %
0404034 | ¥ VT2 7 v F < Brg.ff 1 | 4s00| 620 A |BBZ.SST 25206 ot
Clutch bell with gear With bearing 2532033 ¥rvTA2Y 2— M2.6X12 10 400| 120 A
04035 | T~ FOAAL ¥ XX T 1 |1,500( 250 A -033 | Cap screw M2.6x 12
Auto-rotation main gear 97T
0404.036 [P14F — T2 T 7 F £ b AILE 1 [to,000( 620 A
#14 auto-rotation clutch set Pr
Moa11 |EXF = F OB i 1 |6800[ 250 B
EX auto-rotation drive shaft
0404117 |[EXF—Fa b2y 395 — 1 |2000f 175 B
EX auto-rotation torque limiter -
004119 |EX T — F ORE AL 7 F 1% 1g000| 20 | B
EX auto-rotation drive shaft set Lset ] =
Ooe207 | A4 7 7 A F L=185,195 1 | 1000 360 [ A
| |MainmastL=185,195 T YT Ed
0404.308 |77 ¥ ¥ — %% 5 — A (R,L) 1‘ .| 60| 175 A |9 type
| Counter gear case (R, L) el
H—fF¥ a4 @747
Mosaeg |79 v r—Vad v b @ v ) 1 900| 175 A S type
Counter joint shaft Joint shaft with
— | cover I YR A
04310 |77 7 7 — ¥ ¥ Assy I | 7s00| 250 | A |S)ype
ounter gear assembly [y
00493 |&BNT -7 -4 1 | 1600 175 A
Metal-type control arm [ 1
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Cord No. Name of parts Description Q'ty | Price churgge very Applicable models
F=NT—BkNF— &1
0403‘048 Tall bOOn\ holder (R), (L) 1 for 1,200 250 A BBZ
each
KBIVOAAYN—L=26
0403-099 Hexagon cross member L=26 2 400 ¥ A BBZ
Jay by OQRRXsN=TOv 7
0404-003 Front cross member block ! 15001 'L15 A |EBZ
JaRAXr2N— M3IX64
0404-004 Crossssiember M3 X 64 2 500 175 A BBZ
70 A A 78— M3X26 2 a
0404-005 Grossmember Mo %28 500 175 A SST - BBZ
0 AXvIN— M3X69
3 2
Gageo Cross member M3 X 69 5991 LB i L
JOAXVIN—M3X38
0404-008 Cross iember M3 % 36 2 500 175 A BBZ
0404027 |2 X7 ¥ AT %% 0T 4 | 300] 120 | A |ssT-BBZ
Skid pipe cap
0404-029 | T~ KT 7 T (A) 1 800| 250 A |BBZ
Servo mount (A)
4 3 R), (L) %1
KBS Y RAL Y7 L—b(B) (X)L
0404-111 - 7Y ¥+ v M| 1for | 4,000f 360 A
Main frame (B) for large tank With clinch nut |
KEIBKBE S~ 7 1R
0404-112 Large fuel tank 1 set 1,900 620 A
A%y F7v M3~ KAL)
0404-206 Skid foot (CONDOR) 2 1,000 620 A BBZ
A4 Y7L —04(A) %1
0404-302 Main frame (A) (R), (L) 1 for | 3,600 360 A
each
A{Y7V=4(C &1
040438 |ypes ooy (R), (L) 1for [2,500| 360 | A
each
P 4k (" B by A
0404-304 Gyro mount 1 1,000 250 A
2 =K< k(D)
0404-305 S sevominor iy 2 1,200 250 A
AHTL—}
0404-306 Machanical plits 1 1,200 250 A
] AFx vy K234 7 (&)
0404-333 Skid pipe (Black) 2 1,600 800 A
M3+4Or+}
2505-006 M3 nylonnut 10 200 72 A
3 F7 7Y v 93Xg9IX1
2606-010 Flat washer 20 100 72 A
¥+ TA7) 2a— M3IXI10
9 o
700 Cap screw M3 x 10 10 400| 120 A
Y9y YA ) 2— M3X8
2534-
aps Tapping screw M3 X8 i 160 il A
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Cord No. Name of parts Description Q'ty | Price charge | very Applicable models
0400-051 ;ign:;d:hzl\;'” L= (R),(WL) l%fol; 50| 120 | A
eacl
sa0ans |4 reming bracket 1| oo 10 | A
0006010 |27 27 20 aaher For 08) B
0006011 |37 = S et ot ENYAD 1| o 7| oA
] A 1| 7| oA
Fo A AR—
0404-032 gozh‘i ;f :nZe: v b ;f]i;lfzper llsf; 2,000( 360 A
spacer
004033 | 5,7 = r’p\;gy_ s 1 |00 360 | A
BUKY =) ¥ T &l
0404044 \mvisiml b g e ®,L Mor | 1000|620 | A
\0404»063 AR 1 |3000| 620 | A
0404-307 Eln;i:e;:u:!’ k 1 |2500] 620 | A
2504022 |57 7 4 R hiL=d00 1| eo0| 1715 | A
2505-001 | M2 77 20 | 2000 72 | B
2506-014 :zﬁﬁzn:dz;hu 5 | 400 72 | A
2522-009 Zd;.’;‘s"ﬁ:;r; Al 5 | s00] 72 | A
2525-002 %:g; i ‘c’“';‘ifﬁgsc‘g 5 |1000] 72 A
2532.003 é’a:;:fl:sifo' M3x10 10 | 40| 120 | A
2532.021 gﬂ;s’c:w"M’q;’(;‘o' Mdx10 10 | 60| 120 | A
2532.022 ga;s:x::nr’:a;‘( o exls 10 | 600 120 | A
2534-003 T’a;’pﬁ;sf:w’M'Q;; M3xs 1 | 10| 72 | A
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BB¥ENO. | o — KNO. e g £ &8
1
2
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5
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7
8
XABOFIELF TBALTFEN, & @ |¥
THEXO L & OB, =B e ¥

FORMEE ICIEBRBEE IR TEBY 2EADT,
(8= U fli#E X 1.03)+ %4 (AkiGIIMIEEA)
WKTIHEET &V,
@) =% ¥ 1,000

#EH ¥ 175 Ofse
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e Name of parts Description | e [5uicB | Freigns | ber| AT : " P Z A8 B pronam
| Cord NO- Qty | Price | Treight | Deii- | " IEA I - FNO & % ey FAE A B | poon | "Deli- A T i
L—T77x A} a4 b (B) { | | charge | very Pplicable models Cord No. Name of parts Description Q'ty | Price charge | very Applicable models
00090 | pdjusting joint (B) 5 500 72 A
] *;F JEE, V- 1

REE7 b My 1R
(403069 | pabilizer set Withvertical, | 1gt | 1'500| 250 A

horizontal, seal
b—T7-V7—-b7V =Rt} F—3I 4tk 1%
0403077 | 74il boom brace set With terminal 1eet | 1,000 1,000 A
e L 2
(404020 | pipe clamp bracket 2 250 72 A
L=t Ty
0404022 | pipe band 3 500 175 A
—AB7-W7—4h/47L=T35

0404050 | ) t3g0nal tail boom pipe L=735 1| 1,600] 1,000 A

M3+4av+ b
2508006 | \5 nylon nut 1o 200 72 A
I

Z7 7Y% p3xXgIX1

06010 | 15t washer 93 Xg9 X 1 20 | 100 72 | A
-

54—av o= ¥x 7 Fpl.2X1100
B2 |2, dder control shaft g1.2X 1100 10 11,500/ 1,000 | A

54—avb0—NFa—7
523007 ;udder control tube 10 | 2,000 1,000 A

DA

o0t (M2 ° 7 e: il & 5 | 250 72 | A
moa0e | £ 27270 == M3X%0 10 | 40| 120 | &
52015 ga;;rj;hiSlfs_ M3X15 10 | 40| 120 | A l

*x77A7Y 21— M3IX5 10 400| 120 A
BI04 | 0 serew M3 x5
e |
—
e | I
— I B
- I S E—
—_— | N
— | 1 Lt
\ __‘.___’——"
p— . 1 1 —
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|
|
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|
|
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|
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2532-005 @

S\




XFRT

MBRMABICIERBBIEINATEY A,
_— P eyrma A #le @[22 B TE BT moremm 31— KNO & % X LA
jc ;‘H}I‘? Name of parts Description Q'ty | Price El:?rggl:: Iv)::; Applicable models Cord No. Name of parts Description
= 7V— K €=105 ] 1R
| il tail blado =105 sinionid lset | 800 120 | A |ssT,BBZ 2500-070 | Bre. ¢3x99X3
L— EXF—la1=v M3F a>¥F v b
EX 7N T V= KN = @), B) st | soo| w5 | & [EXFoWEY 2505-006 | M3 nylon nut
0404101 | EX tail blade holder cach EX tail unit T Y v —g3%p6X0.5
EX tail gear 2506-003 | plat washer g3 Xg6X 0.5
L — T e Ry 7 A :
7 7w v —g3Xp4.5X0.5
0404312 | Tail gear box 1 |4800f 250 . 2506-019 Eat washer g3 X$4.5X0.5
— T ¥y Ry 7 A% Yy 7
v 0404313 | Tail gear box cap 1 700 120 A S KSATT YT REY
| #5X13X16% 2623-009 | Tail drive shaft set
5=
HitFY EU Y 7H 1R Ow KTy KE¥>Y M2X4.5
0404314 | Gear with shaft A M e | 1set [2500] 175 | A 2524-003 | Rod end pin M2X 4.5
) collar, ¢4 E ring HIN) oV a4 T
I— e ——y 2524-004 | poyple link pin type
F—VEZH ¢ 1R vy 7AZ Y a—M3X10
0404-315 | Tail second shaft With collar, roll 1set 600 175 A 2532-003 Cap screw M3X10
pin
Fvv A7 Y a—M3X16
9534 4—¥Y o—L At 1R 2532-005 | cap screw M3 X 16
0404316 (g5 miter gear With roll pin 1set | 2,300 120 A 2592028 | X ¥ 7 777U a—M2x8
i -7‘—‘)lflf'77‘l//<—‘7~7‘—‘ 1 ol i3 2- Cap screw M2X8
0404317 | Tail pitch lever stay 0| A s532.039 | ¥ 7 7 A7) 32— M26X6
Sy FLrA—Y b &1 ” Cap screw M2.6 X6
0404318 | Tail pitch lever set (&), (B) 1for | 500( 175 A 2539.006 | M2X6 B 15 2
each a M2 X 6 shouldered truss
F—IVEYFL
N—, F—IVEY
¥ 7}; =k ,;i‘—
F— V%7 Assy INGIYTE | R
0404319 | Taj L 13,000 620 A
Tail gear assembly Without tail 1set
pitch lever, tail
pitch plate and
tail housing
e et . #7\2_;\54 K =
T=ew —=pey Brg.fc 1
0404320 | Tail pitch plate set With boss, slide | 1set | 2800 175 | A
shaft and bearing
F=WEyF T —
0404321 | 7351 piteh plate b 1 200| 120 A
0ogang | TVEY F TV — KR 7 —ft 1=
Tail pitch plate boss With collar 1get | 1,200 120 A
0 TN S
{ ﬂ‘ Tail housing 1 800 120 A
o F=kL A —g19
(204324 | il holder g10 o i N
[ Mogagg |7V a1 b g2 EXF—)V¥¥
| i Tail joint g2 1 700 250 A |EX tail gear
Mgy | TVETA THA K
4% | Taitdrive guide 11:§t 300 175 A
25004
ﬂ Brg. 43 g6 X 2.5F 72 1 00| 72 A
2500061 | B,
| 061 | Bre 9499 422 2 [1200] 120 [ A
200,053 | Bre. #4X 993 aM2 5 % | 2R
~———1Brg. 84X 49 X 4M thrust 2 sets | 1:200| 120 A
2300,
295 | Bre. #6610 3F 22 2 |[1200| 120 A
%0003 | B
\\ "8 85X 913X 477, 2 |1,200] 120 A

32




2505-006 0404-106

= 2500-065

0404-332

0404-331

0404-104

2532-001

SR
0404-334 \_’6
2532-039 \jé

2505-006

W - FNo.® %W /8= Y Ii 2 W TIRP-31EBHLTT &V,

3% Refer to page 31 for the parts not having any code No.
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Name of parts "RE A X|E E R WM
' 7= ) — (Brg Description " Qty Price | Frelght | Deli AR TR 32— FNO 2 % o mE A 5 Gl EF e om] =
71 F7— 9 = Bre.fh) Bre it || chatge | very cable models Cord No. 7S A 8| Freigh GRL
Guide ey b Gonclng) Wi%h it 11 :St o TT o Name of parts Description | Qty | Price | f%8 4 e
=7 FR— R (A)  — —
EX umt base (A) 1 3,200 175 A
xa=v bTV—F &1
0404106 | EX unit plate R, (L) 1for | 2,200 120 A
each
F—T7-rz2=v FX=2Z(B)
0404331 | 74l unit base (B) 1 |2400| 120 i
— [s7-nv¥x7t
0404332 | 5 tail shaft 1 | 1,200 250 A
—[7-V2=7 FPRXT—
0404334 | 7ol unit stay 1 400| 120 A
g 7 —p13 ¢ A Mt
0404335 Bearmg holder p13 With screw 11:; 1,500 175 A
I
2500065 | Brg. 96 X910X3F ZZ 2 |1,600| 120 A
— i
2500.068 | Brg. 5X 13X 4 22 2 [1,200| 175 A J
aeore |24 7 7~k | 670XL020
L Tlmmgbe]t.67OXL020 1 |1,800| 250 A
MaFAO o+ b
2505008 (363 1 vlon nut 10 | 200 72 | A
75— g3Xg6X4T
B0 6 llar 63X 06X 4.7 2 | 300| 120 | B
001 | ¥ 7 7A2 ) 32— M3X6
nmont | e 10 | 400| 120 A
008 | ¥ ¥ 7 7A7 YU 2— M3X25
08| a7 10 | 400| 120 A
*xv7RY ) 2— M2.6X6
2532 2
039 Capscrew M2.6 X6 lo 400( 120 A
—
—_—
— S S B
| |
| AL ———
I B
~—— D ————
[— —_’____’—'_
[ [
Pl | ol |
N et M
34




2505-007
2521-016
2525-002

2522-005

2522-002

0404-026
| vavee=

2500-063

2500-074

2524-001

2525-001

0404-326

0400-033

2521-039 p
2500-063 !a
0400-025 2525-002 /@ \

2505-001 /
@\ 2532-015

2531-003

2531-001

2522-011

2500-033

0400-032

2500-033

0404-024

2521-027

2522-002
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5~ FNO Name of parts Py Ak | &
El escription Fi Mom 1 :
Cord V- Qty Price felght BT i 86 - FNO 5 4 o FHE A K[E A e
ﬁ z ?lﬂd" g typ‘flev" 3 a'rg. 3 ;bt charge Cord No. Name of parts Description | @ty | Price | Feint o Applicable models
1400025 | petal-made I ith bearing Lset | 15800 250 A
| —TaRELE Y /<~ s Brg 1 —%* S5, 2532032 gn::cr;/\?nzzifz_ M2x12 10 | sol 72 | A J
00077 |jgetal-made L-type 04 Withbearing | 15t [ 1890|250 | A |ssT
yx7ba77 * Ut
0400-032 | Gpaft lock With screw 2 200| 175 A |ssT
L —To~=p -t W7 L= O e L
400033 | Elevator torque lever With screw 1 600 175 A |sst
1 W7ot
,-1-»1\—*/-\-7% With
o028 mh lever shaft reinforcement 1| 4a00f 120 | A
washer SST
F—Tzv~-5—-L/i— v x7 Mt
(404025 | Elevator lever With shaft 1 |1,200] 175 A
Tyx-F—0v Ftv} Brg.) v 7 &4 1
04049026 | Evator rod set TESLETT |12 | 2000| 175 | a
—
ALy by FLN—ky b &1
(404326 | Collective pitch lever set (A), (B) 1for | 800| 175 A
each
9500033 | Brg. 6 Xg12 X 4F 1 |1,200] 120 A
—
2500063 |Brg. g3 X 97X 2F 2 |1200| 120 A
E——
2500073 | Brg. 4 X8 X3F 2 |1200| 120 A
2500074 |Brg. p4XTX2F 2 |1.200] 120 A
M2t 7 b
05001 9 20 | 200| 72 B
M4+4Ov+v b
s M4 nylon nut 10 200 72 B
Brg. 7 7 — g4 1.55
2521 8. #
e Bearing collar g4 X 1.5S i 200 . A
Brg. 7 7 — 2.5t DDF -SSR
2521027 | 276
) Bearing collar 2.5t 2 b 72 B
79— pAX6X2
252103 o
) Collar g4 X6 X 2 2 400 12 A
252,002 TYxAbOy F M2x25
Adjusting rod M2 X 25 5 | soof T2 | A
uma0s|7 7T A RO F M2x45 A
Adjusting rod M2 X 45 5 | S0 T
w04 |7YTART Y K M2X110 72 A
| |Adjusting rod M2 110 s 500
Ug0p [M2O7 KT v K A
f—_[M2rodend 5 2a0 @ i
2525001 [95 A K — 1 5 250 72 A
|95 hardened ball | —
52500 ?;ﬂs # = M2 X BCSTY 5 |1000]| 72 | A
~—EX 05 ball with M2 x8CS —
Biigo [£7 P22 92— M3X3 10 | s00f 72 A
b Setscrew M3 x 3 I T
Mo | £7 P27 3 = Maxa 0 | soof 72 | A
~——_]Setscrew M4 x4 | !
05| ¥ 57 7270 5~ Max15 10 | 400f 120 | A
~——{Capscrew Max 15 . !
Bigy [$+ 77
B (o727 ) 2~ M2X6 10 | 8oo| 72 A
~—_1Capscrew M2 x5 i S 36



0403-079

2534-013

0404-327
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Name of parts Description | ey | Beict | Freight | Delk | , AT fetti a- KNO & % N O BRI .
m charge | very Applicable models Cord No. Name of parts Description Q'ty [ Price chargge very Applicable models
Fr/E—
0403-079 | Canopy 1 ]1,600( 1,000 A |[BBZ W SST-EAGLE W B ¥
v 0404-328 | 55T FAGLE instruction manual 1| 1o00] 20 | A
Cabin 1 | 7800/1500 | A |BBZ 0404329 |AAT I 7t T 1 [1800| 800 | A
N 1 Octagonal long tail pipe s
Ly Fty —
y 15-2.0-2.5-3, o 1BV —AKT 7Y
2513:002 | yype wrench set 3.0 Lor | 200 72 B 2400001 |12V TS50 T 1 |1400( 800 | A
 |RAESAEEY-7 - 2400002 |227 =7~ 1% 68001000 | A
0403-098 | Transcribing mark for identification 1 500 250 A |BBZ Zstarter 1set
numbers ZAF—H—h—RAt7 b EX
— |ts7%v77=-7 2400-005 |7 5o tor case set (R), (L) 1for | 700| 800 B
0403-097 | peqcking tape 1| s00f 250 | A |[BBz each
6X6TS b 7 A ZAS =y —ACYF—RT ST —
2534-013 m gfg’l‘s tiliss 10 200 2 A |BBZ 2400-006 | 7 & 1 300( 250 B
1 Adapter rubber for Z starter spinner
ZAP—F—AL7FET b 1%
— 2400-007 17 cvarter switch set 1set | 400] 120 B ’
rav
4 A T FREF 2 —7(B)
Option = 2400011 | Vi lade contractible tube (Black) | 2™ Bt 800k <1200 ud , ’
50-61 BRI 4 FHER< 77— 1 5 g -
0400-124 4 6,200 PN EE PR =TT )
50-61 square type side exhaust muffler 1set 800 A 2400012 | 11 % de contractible tube (Red) 2m 1 300| 120 A
STRERAHA <7 T~ = — —
0401095 ; 6.20 | AL FREBF - 7(E)
Rear exhaust muffler for SST 1set | 6200 800 A 2400-013 | 11 b lade contractible tube (White) | 2™ L] is00], 220 G A
0S6ISFHA # 1 FifiR <75 — 1R F—TL— FIBF2—7(B)
0401103 | 5id¢ exhaust mufTler for 0S61SFH 1set | 200|800 | A 2400-014 | 11 blade contractible tube (Black) | ™ 11 12000 430" 1A l ’
04 |OSBISFHE® 75 —T ¥ 7% — F=T L= FILRF 2 — 7(H)
Wn 14| )uMer adapter for 0S61SFH 1 [1:200f 276 | A 2400-015 | 141 blade contractible tube (Red) . 1| 2000 120 | A ’ 1
FA4Fx A MY F—VT V- FREBF2—7(8)
5 46VFHA 71 — 2400-016 | 1.1 blade contractible tube (White) | *™ 1 | 200f 120 | A
o361 [BBCEAHER <7 5 M With di 1% | 4300 800 | A
BBC rear exhaust muffler cast plate for = 1set [ ™ 5 YRW S TIORLG NfarsiR47
. I 7 20 JESS
46VFH 2504-019 | 1y g belt 730XL020 1 |'1800] 175 Octagonal long
od03.005 | BB Y — /=% 7 | EILE 1X [gg00| 250 | B pipe JESS
Metal-made seesaw set Preassembled lset [~ 2523005 | 27 7 Y * 734 791.2x1000 ST — N
Y EY P T lioo| 250 s Stainless steel pipe §1.2X 1000 .
Starter cone With screw !
0404053 | 27 2 P A Brg. v ¥ = & |3000] 120 | B
Thrust bearing holder 1set
0404054 | 7 B A 4 ¥ /S —M3XT4 1 600| 72 B
Cross member M3 X74
0404.055 |[EX WE D £ 7 227 5 F 1X | 5500( 250 B
[ |EXWtype wash-out 1set
0404.05 [EX # 1 7 % ¥ 95T 13,000 .
| |EX main gear 957
0404.057 [EX A 1 > £ 97T 1 | 3,000 B
I |EXmain gear 977
0404.05 [ EX # 1~ * + 99T 1 | 3,000 B
—_— EX main gear 99T I
004060 [I=Y A/~ s M7 57 FE F 1% | 3000| 620 B
I |Clutch set for cone starter 1set R
0404.215 | FFZ @~ 7 =~ F Assy 17 [19800( 1,000 | B
—— | FFZ rotor head assembly fset] |
0404.224 [SS20 = 7 =~ 7 F Assy 12 39.800[ 1,000 | B
I~ |SSZrotor head assembly 1set A .
M04.305 | 7= W I 7 — £ 7 1 7 919 1 [1300] 250 A
t~—_| Tail holder for body 019 L —
=it
0404.397 [SST-EAGLE 25 = — ERY—M 12 | 300 250 A —_’J
ith stabilizer ;
\‘SST-EAGLE transcribing mark M Lset
e 38




